Product Catalog\TRACKED EXCAVATORS\IS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\D CONTROLS\D01 CONTROL,

MECHANICAL\D120-5-1 EXCAVATOR CONTROLS CONSOLE BOX ASSEMBLY

9822/2180 D120-5-1 EXCAVATOR CONTROLS CONSOLE BOX ASSEMBLY

Part No Change No
JHHO115
JHHO111
JHPO046
826/01560
1391/3407D

229/01169

Description

Strip Edge

Strip Edging

Washer M10

Screw M6x25
Capscrew M10 x 25mm

Cover Console Left Side

Usage Code

QTY

= 0 0 o N N



Item PartNo Change No
7 229/01137
8 229/01170
9  335/A6264
10 335/A6268
11 MPR2006
12 826/01406
13 336/F3436
14 | 335/H6108
15 229/01128
16  701/60010
17 401/wW2532
18 1315/0101D

Applicability Date Ranges:
From: , To:

Description

Cover Console

Console Top Panel Right Hand
Frame Console Right Side
Frame Console Left Side
Washer Special

Screw M5 x 20mm

Plate Mounting Switch RH
Plate Mounting, Switch, Right Side
Screw Counter Sunk

Switch Blank Panel

Mounting Connector

Setscrew M5 x 12mm

Usage Code

QTY
2



Product Catalog\TRACKED EXCAVATORS\IS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\D CONTROLS\D01 CONTROL,

MECHANICAL\D120-10-1 EXCAVATOR CONTROLS JOYSTICK CONTROL ASSEMBLY

9822/2180 D120-10-1 EXCAVATOR CONTROLS JOYSTICK CONTROL
ASSEMBLY

Item

10
11
12
13
14
15
16
17
18
19
20

Part No
332/K4871
332/K4891
335/A4975

JHJ0123
331/18592
400/W1537
400/W1532
1391/3208D
1420/0008D
1391/3210D

NLA
4101/0552
KKKk
1316/0303Z

JHP0046

KH310768

KH10947

KH310948

KH30950
401/W9743

Change No

Description

Lever Track Left Side

Lever Track Right Side

Plate Floor

Knob

Plate Mounting Control Valve
Valve LH Remote Control - Long
Valve RH Remote Control - Long
Capscrew M6x30mm

Washer (M10)

Capscrew M6 x 40mm

Washer (M8)

Loctite threadlock 200ml

Pedal Assembly

Setscrew M8 x 16mm

Washer M10

Cap spl

Guide

Grommet

Grommet

Mount Damped Hyd

Usage Code

QTY

o B~ b

N

AN NNBA



Item
22
23
24
25
26
28
32
33
34
35
36
37
38

Applicability Date Ranges:

Part No
1371/0603D
826/01559
336/C3055
1316/0405Z
1316/04082
229/01518
JHPO042
1371/0401Z
1316/3514Z
1316/3516Z
KHN1256
1391/3508D
JHPO043

From: , To:

Change No

Description

Nut Self Locking M16
Screw Socket Flanged
Grommet

Screw M10 X 20
Screw M10x30

Plate Seat Base Cover
Washer M12

Nut Hex 12

Bolt

Bolt

Bolt

Capscrew M12 x 30mm

Washer M16

Usage Code

QTY
6

w N W W

12



Product Catalog\TRACKED EXCAVATORS\IS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\D CONTROLS\D01 CONTROL,

MECHANICAL\D150-1-1 FOOT PEDALS ASSEMBLY

9822/2180 D150-1-1 FOOT PEDALS ASSEMBLY

Item

w

5

Part No
334/L6343
334/L6348
334/L9241
334/L9263
1391/3405D

Change No

Description

Pedal Left Side

Boot Pedal Left Side
Pedal Right Side
Boot Pedal Right Side

Capscrew M10X20mm

Usage Code

QTY



Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\IS 205 SERIES\S205 DGBR 2753239-2753339 9822/2180\D CONTROLS\D02 ENGINE

CONTROLS\D290-10-1 OTHER ENGINE CONTROLS ASSEMBLY ENGINE CONTROL

9822/2180 D290-10-1 OTHER ENGINE CONTROLS ASSEMBLY ENGINE
CONTROL

Item
1
2
3

Part No
401/W7880
335/A6130
336/F3247
1315/0201z

1425/0006Z

Change No

Description

Throttle Cable

Lever Throttle Assembly
Lever Throttle

Setscrew M6 x 12mm

Washer Spring (M6)

Usage Code

QTY



Item

10
11
12
13
14
15

Applicability Date Ranges:

Part No
1316/0505D
1411/0005D
401/71619
336/F6154
821/10220
336/F6278
336/F1654

333/18681
826/01274
826/01144

From: , To:

Change No

Description

Bolt M12 x 20mm

Washer

WA Cable Mounting Bracket
Cable Stop Engine

Clip 'P' d=25

Bracket Mounting Cable Stop
Screw

Tie Cable (Double Loop)
Mount Cable Tie

Tie Cable 200mm

Usage Code

QTY
2



